
 

 

Effluent Limit Exceedance Evaluations 
 

 

 

 

 

February 2020 

 





 

 

Effluent Limit Exceedance Evaluations 
February 2020 

 

PREPARED FOR  PREPARED BY 

City and Borough of Juneau  Tetra Tech 

230 S. Franklin St # 310 
Juneau, AK 99801 

 217 Second Street, Suite 207 
Juneau, AK 99801 

Phone: 907.586.6400 
Fax: 907.463.3677 
tetratech.com 

 
 

 

 

  

Tetra Tech Project #200-12554-20001 

C:\Users\bridget.lapenter\Desktop\CBJ WW Exceedance Report Final.docx 

 





Effluent Limit Exceedance Evaluations  Contents 

 v 

CONTENTS 

1. Introduction .......................................................................................................................... 1 
[...]
load that was greater than the design level. However, the complexity of the treatment process does not lend itself 
to a simple determination of how much additional flow, BOD and TSS the plant can accommodate during the 
summer season. 

In order to determine the maximum allowable cruise ship loadings and thereby define best management practices 
(BMPs) for the acceptance of cruise ship wastewater, the CBJ should devote resources to a re-evaluation of the 
plant design limits in consideration of flow rates below design capacity and increased biological loading. This will 
require an analysis of the capacity of each plant component given the changing characteristics of the load. This 
analysis should provide system operators with specific limits on waste loads that can be accepted at the plant 
without exceeding permitted effluent limits. In the near-term, the CBJ should carry out a planning meeting with 
cruise agencies prior to the 2020 season to develop a predictable schedule of cruise ship wastewater flows and 
loading. 

The CBJ maintains oversight and control of the cruise ship wastewater discharges to the JDTP through 
contractual agreement. The following measures have already been put in place to ensure cruise ship discharge 
activity is monitored by the CBJ: 

 Magnetic flow meters have been installed to measure flow of wastewater at each discharge location and 
report it to the CBJ. 

 Composite samplers have been installed at each of the four docks to collect representative samples of the 
discharge from each ship. Samples are collected every 30 minutes at each dock during operation. 

 Continuous TSS analyzers are installed at each of the four docks, although these have proven inaccurate 
due to the strength of the wastewater. 

 Eccentric plug valves were installed at all four locations, but motor actuators have not yet been installed 
as flow regulation from the plant side has not yet been required. 

 Control is maintained through contracts with the cruise lines. 
 $500,000 has been dedicated to upgrade wastewater monitoring at the JDTP. These funds will be 

available for use beginning July 1, 2020. 

Despite these efforts, hydraulic and biological overloading of the treatment plant is possible without set limits on 
volume, BOD and TSS. Further study is recommended to evaluate plant capacity given known loading conditions 
and to develop daily, weekly and monthly limits to ensure that the JDTP operates within permit limits. 

2.3.3 Operational Adjustments and Alkalinity Monitoring 

Given the normally underloaded condition of the JDTP, the activated sludge system may inadvertently go into 
nitrification even if operators try to maintain a low solids retention time (SRT) to avoid it. Should the plant be in 
the nitrification mode to meet the effluent limit of 14 mg-N/L, on/off aeration cycles can be used to periodically 
promote anoxic conditions and denitrification (i.e. nitrate reduction) throughout the day, recovering a portion of 



Effluent Limit Exceedance Evaluations  Juneau-Douglas Wastewater Treatment Plant 

 13 

the alkalinity consumed by nitrification (ammonia oxidation). Another approach is to create an anoxic swing zone 
within each activated sludge basin and provide mixed liquor recycle pumps to recirculate nitrate from the end of 
the oxic zone to the beginning of the anoxic zone to foster nitrate reduction. 

If neither of these is possible, then chemical addition may be an option to help correct the deficiency and raise the 
pH as an immediate solution. Common chemicals used to increase alkalinity and pH include: 

 Calcium oxide or calcium hydroxide (as lime slurry) 
 Sodium hydroxide (caustic soda) 
 Sodium carbonate (soda ash) or sodium bicarbonate 
 Magnesium hydroxide or magnesium bicarbonate 

With respect to shock loads, the ultimate solution is to eliminate low-pH sources from the collection system by 
detailed analysis of known or suspected industrial users (IU) and working with these IUs to develop BMPs to 
prevent deleterious loads from entering the JDTP. Continuous monitoring will reveal the frequency and 
significance of shock loads on the system. 

2.4 RECOMMENDATIONS 

In recent years, the JDTP has had operational challenges, including headworks construction, that have contributed 
to the effluent violations described above. Given the normally underloaded condition at the JDTP, the principal 
concern seems to be jointly managing the need for nitrification to meet effluent ammonia limits coupled with the 
need for alkalinity supplementation when doing so. Following are prioritized recommendations that should allow 
the facility to work toward consistently operating within permit limitations. 

2.4.1 Near-Term 

Reevaluate Design Capacity of Plant at Current Average Flow Rate and Loads 

Cruise ship wastewater contributes a significant amount of BOD and TSS to the JDTP by way of intermittent 
loads during the summer season. The maximum allowable cruise ship contributions are unknown but must be 
determined to ensure that the JDTP continues to operate within permitted discharge limits. The CBJ should devote 
resources to a re-evaluation of the plant design limits in consideration of current below design capacity flow rates 
and increased biological loading. The result of this analysis should provide system operators with specific limits 
on waste loads that can be accepted at the plant without exceeding permitted effluent limits. 

On/Off Aeration 

In the near-term, the JDTP may benefit from experimentation with on/off aeration, which may allow for 
denitrification when the plant is nitrifying. Denitrification would benefit the plant by recovering some of the 
alkalinity lost during the nitrification process, thereby preventing pH reduction in the effluent. 

Alkalinity Study 

Although on/off aeration may help to increase pH in the effluent, it is recommended to simultaneously carry out 
an alkalinity study. This investigation should begin by monitoring alkalinity in the influent wastewater and, 
depending on the results of that study, evaluating whether JDTP could benefit from chemical supplementation at 
the influent. 

Cruise Ship Wastewater Instrumentation Upgrades 

Cruise ship flow and load instrumentation upgrades at the influent would benefit JDTP operations. The additions 
of both a more accurate in-line ammonia sensor (used as a proxy for BOD) and UV backscatter instrumentation 
(for TSS) may allow for improved real-time plant loading estimates. Current contract documentation with the 



Effluent Limit Exceedance Evaluations  Juneau-Douglas Wastewater Treatment Plant 

 14 

cruise ships permits all wastewater to be discharged to the JDTP. However, the CBJ should be made aware of any 
discharges of sludge and send it directly to the aerobic digestor to keep it out of the JDTP liquid stream. The CBJ 
has dedicated $500,000 in marine passenger fees to monitoring upgrades at the JDTP. 

Host Annual Planning Session 

The CBJ would benefit from an annual planning meeting with cruise agencies prior to each season, beginning 
with the 2020 season, to develop a predictable schedule of cruise ship wastewater flows and loading expected at 
the JDTP. The first meeting was already held February 6th, 2020. 

Continue Managing Cruise Ship Wastewater Contributions 

The contract already in place between the CBJ and cruise ship agencies is a critical component of managing cruise 
ship wastewater contributions. An improvement upon this would be to include in this contract the approximate 
maximum volume of wastewater and/or total weight of BOD and TSS the JDTP can accommodate during a 
summer season.  

2.4.2 Mid-Term 

Develop Best Management Practices for JDTP 

The JDTP should develop comprehensive BMPs that include, but should not be limited to: 

 Operational plans for seasonal transitions 
 Source control strategies 
 Operational strategies for treating waste of industrial users 
 Operational strategies for cruise ship flow and load equalization, integrated with cruise ship planning 

Develop Detailed Operational Plans Prior to Construction Activities 

Increased waste loading during the summer tourist and construction season should not rely on a single aeration 
basin for treatment. Wastewater staff should work with the engineer and construction contractor to develop 
detailed, creative operational plans prior to construction to ensure treatment limits are met. Solutions may include 
using existing facilities to hold influent waste and meter it out at a period of lower flow, restricting cruise ship 
inputs during construction, or providing additional resources to accommodate reduced treatment capacity. 

 

 



 

 15 

3. MENDENHALL WASTEWATER TREATMENT PLANT 

The CBJ owns, operates, and maintains the MTP in the Mendenhall Valley area of Juneau. Limits on the MTP’s 
treated effluent are governed in accordance with the federal Clean Water Act by APDES Individual Permit 
AK0022951 effective August 1, 2014. 

The MTP is largest of three wastewater treatment facilities serving the Juneau area, with a design flow of 
4.9 mgd. It is an activated sludge facility utilizing sequencing batch reactor (SBR) technology. The MTP serves a 
resident population of approximately 15,000 to 20,000 people as well as commercial businesses. Figure 3-1 shows 
the boundaries of the plant’s service area. Although Juneau is a summer destination area, seasonal population 
fluctuations do not have a significant impact on wastewater volume at the MTP, as the residents and businesses 
served by the plant are generally present year-round. 

 

Figure 3-1. MTP Service Area Map 

The MTP provides primary treatment of influent sewage by fine screening and grit removal and secondary 
biological treatment in a series of SBRs using aeration blowers and jet circulation pumps. Treated effluent is 



Effluent Limit Exceedance Evaluations  Mendenhall Wastewater Treatment Plant 

 16 

decanted and disinfected with UV light treatment. The MTP discharges secondary treated, disinfected effluent 
into the Mendenhall River though a submerged multi-port diffuser located approximately 5,800 feet downriver of 
the Brotherhood Bridge and 1.4 miles upstream from Gastineau Channel. The outfall pipeline is anchored along 
the river bottom, oriented perpendicular to the direction of flow. 

The CBJ has made significant investment in capital improvements to the MTP during the previous permit cycle 
(2014-2019), including: 

 Headworks upgrades. The bar screen and auger monster were upgraded in 2017 to (2) new 3-mm 
perforated plate automatic screens and screening washer/compactors. This project included new electrical 
connections and piping, totaling $2.87 million. 

 Biosolids upgrades. The CBJ spent $16.9 million on a high efficiency belt filter press and biosolids dryer 
which was commissioned in early 2019. Improved press efficiency and reduced water content of the 
sludge will allow the sludge dryer to process biosolids to Class A quality, providing improved 
opportunities for disposal. 

3.1 EFFLUENT LIMIT EXCEEDANCES 

DEC identified 55 effluent limit exceedances at the MTP from September 2015 to March 2019. The records 
registered by DEC (in the U.S. Environmental Protection Agency Enforcement and Compliance History Online 
database) were compared to noncompliance notifications the CBJ sent to DEC during this period. Noncompliance 
notifications include additional operator information about each exceedance incident, including possible causes. 
Using this information, the exceedances were categorized by parameter for further examination.  

Following are the known exceedances for each parameter, including permitted limit type and value as compared 
to the value reported on the MTP’s DMRs. The percent by which the reported value from the DMR exceeded the 
permitted limit value is shown where appropriate. 

3.1.1 Parameter: BOD 5-Day, 20 °C 

Daily maximum, weekly average and monthly average effluent BOD limits were exceeded during the time period 
under evaluation, as summarized in Table 3-1. Based on noncompliance notifications and interviews with CBJ 
wastewater treatment staff, the following were reported causes for BOD exceedances: 

 Increased frequency of waste removal to alleviate excess accumulation of biomass caused by previous 
operational strategy adjustment of increasing SRT 

 Shock load from Alaskan Brewing Company 
 Unknown 

Table 3-1. BOD Exceedances at MTP—September 2015 through March 2019 

Month Limit Type Limit Value (mg/L) DMR Value (mg/L) % Exceedance 

October 2016 Daily Maximum Concentration 60 74 23 

March 2017 Monthly Average Concentration 30 37 23 

October 2017 Daily Maximum Concentration 60 120 100 

October 2017 Weekly Average Concentration 45 76 69 

October 2017 Monthly Average Concentration 30 50 67 

November 2017 Monthly Average Concentration 30 60 100 

November 2017 Weekly Average Concentration 45 102 127 

November 2017 Daily Maximum Concentration 60 150 150 

January 2018 Monthly Average Concentration 30 31 3 



Effluent Limit Exceedance Evaluations  Mendenhall Wastewater Treatment Plant 

 17 

Month Limit Type Limit Value (mg/L) DMR Value (mg/L) % Exceedance 

February 2018 Monthly Average Concentration 30 31 3 

March 2018 Monthly Average Concentration 30 33 10 

January 2019 Daily Maximum Concentration 60 63 5 

February 2019 Monthly Average Concentration 30 35 17 

February 2019 Daily Maximum Concentration 60 71 18 

February 2019 Weekly Average Concentration 45 47 4 

 

Reported actions taken at time of noncompliance to reduce BOD were as follows: 

 Manage process control inventory, adjusting to reduced mass in the system 
 Modify aeration system from dissolved-oxygen control to manual control to increase oxygen in the 

treatment reactors 
 Dose biomass inventory to improve settleability 

CBJ wastewater staff reported the following long-term corrective actions: 

 Increasing waste removal from system 
 Stabilizing waste by optimizing chemical dosing to improve settleability 

3.1.2 Parameter: TSS 

Daily maximum, weekly average and monthly average effluent TSS limits were exceeded during the time period 
under evaluation, as summarized in Table 3-2. 

Table 3-2. TSS Exceedances at MTP—September 2015 through March 2019 

Month Limit Type Limit Value DMR Value % Exceedance 

February 2016 Daily Maximum Concentration 60 mg/L 75 mg/L 25 

October 2017 Weekly Average Load 1,839 ppd 2,128 ppd 16 

October 2017 Monthly Average Concentration 30 mg/L 71 mg/L 137 

October 2017 Weekly Average Concentration 45 mg/L 118 mg/L 162 

October 2017 Daily Maximum Load 2,452 ppd 3,691 ppd 51 

October 2017 Monthly Average Load 1,226 ppd 1,274 ppd 4 

October 2017 Daily Maximum Concentration 60 mg/L 204 mg/L 240 

October 2017 Minimum Percent Removal 85% 80% -- 

November 2017 Minimum Percent Removal 85% 84% -- 

November 2017 Monthly Average Load 1,226 ppd 1,288 ppd 5 

November 2017 Weekly Average Concentration 45 mg/L 165 mg/L 267 

November 2017 Weekly Average Load 1,839 ppd 2,460 ppd 34 

November 2017 Daily Maximum Concentration 60 mg/L 260 mg/L 333 

November 2017 Monthly Average Concentration 30 mg/L 89 mg/L 197 

November 2017 Daily Maximum Load 2,452 ppd 3,447 ppd 41 

December 2017 Daily Maximum Concentration 60 mg/L 66 mg/L 10 

May 2018 Daily Maximum Concentration 60 mg/L 66 mg/L 10 

June 2018 Daily Maximum Concentration 60 mg/L 65 mg/L 8 

September 2018 Daily Maximum Concentration 60 mg/L 92 mg/L 53 

October 2018 Weekly Average Concentration 45 mg/L 55 mg/L 22 

October 2018 Daily Maximum Concentration 60 mg/L 74 mg/L 23 



Effluent Limit Exceedance Evaluations  Mendenhall Wastewater Treatment Plant 

 18 

Month Limit Type Limit Value DMR Value % Exceedance 

November 2018 Daily Maximum Concentration 60 mg/L 66 mg/L 10 

January 2019 Daily Maximum Load 2,452 ppd 2,594 ppd 6 

January 2019 Daily Maximum Concentration 60 mg/L 128 mg/L 113 

January 2019 Weekly Average Concentration 45 mg/L 59 mg/L 31 